Solana 50 cc



¢

I
T
1
$ .
g gt
ozt

H & Catalog

. Zifﬁ]HLEngme3

M 75 a8 M i Muffler - N B AE B A Y SEE e e b AN RS Ha S ]

Bif X5 % Steering Column Assy =« -wweeeeeeeesa5~6

JE T AECUShiON ASSY RE -+ esveseeesrssrserssrssreersnnsins 7
Bi%e M i Front Wheel Ay rere e 8
JERE IS R 0ar Wheel ASsy -»+-+wesevsessaseasssssasoness 9
BT 5 31 25 B Front Brake Assy-+ - - v +es o sessesees 10
J 1 31 2 BB ear Brake Assy -+ -« etesesee sevenevese]]
eI\ R 58 M ikManipulate System Assy «eeeeeeeeeeeee 12
VI #6 S Fuel Tank ASSY e 13
o B L DGk AGBY -+ oenessonscussanernens snn sunassoasass 14

B BE B Soat Asgysr>-smec voe s seasornssams ssearn ens]5
. JE DTS AR ear Rack Assy «reeeevreeerereerneneinnnn, 16

+y . ij’”,uJﬁZFrameAssy .............................. 17~18
+F . ZSYBIR A AIr-Cleaner Assy: -+ - seeseeseeesesearens 19

25\ BT FFront Cover Assy-« -t rwssreeesnesenees 20
Fb . BIESURARZK Front Fender---- - -rsresrssrnsorsnnenn. 21
+J\ . W28 5 ikElectrical Parts:- seeeeeene e 2203

+Ju. THFH M. HEHTools Box Plate Foot Plate

Tl e BE IO e win ann e mor BER 195 NS HEE S0 g w0

:‘I"*\ E?W,%%MirrorAssy-"'---"'---""--""--"---"'27

S BT T L Toghge <o sava e vy soms ssntre ns dnbitans €344 28
T4 = BRI R Luggage BoX Assy-eeee e eeseeeeees 29
DY | FEAEME iProtecting Plate Assy e s rerseeeeee 30
AT )RR Rear Taillight Agsy e eeeeeeeeereeeenss 31



—. RAEHL (Engine)

e 15 AR e JEL AR = ik USD
No Part No Description In Chinese Description In English Qty RMB

1 010001 REHLERR (50CC: 139QMB) Engine (50CC:139QMB) 1

2 010002 e #% (50CC:PD19])  (HITE) Carburetor (50CC:PD19J) 1

3 010003 7N VA TH SRR M10 Hexagon Nut M10 1

4 010004 “IRANRREE Second Fill Air Device 1




. VAR Muffler)

Fu G oS4 ISear wE | i 15D
No Part No Description In Chinese Description In English Qty RMB
020001 Y 75 e Muffler assy 1
020002 i AR RE (FEAR) M6X 32 Canopy nut M6X 32 2
3 020003 ISR A T R M8 X 35 Hexagon Bolt M8X35 2
E R 2 I




=, FIX Ak (Steering Column Assy)

5 e TR HH AR JE AR HE Y& USD
No Part No Description In Chinese Description In English Qty. RMB
1 030001 TR R A A Steering Stem Assy 1
2 030002 A ZE I E 2% & 30X 420 Front Shock Absorber, R ( & 30X420) 1
3 030003 A=A & 30X 420 Front Shock Absorber,L (& 30X420) 1
4 030004 APt 28 Lift Bracket, Fender 1
5 030005 UREV S Right Bracket, Fender 1
6 030006 TR R S 20 Bracket Of Hose 1
7 030007 7N FA VA T REAE M10 X 35 Hexagon Bolt M10X35 2
8 030008 7N A A T EAE M6 X 12 Hexagon Bolt M6X12 4
9 030009 77 TR A B R R Lock Nut, Steering Stem 1
10 030010 Bl AL A T Adjusting Washer, Steering Stem 1
11 030011 B AR Bk Ball, Upper Bearing 1

-5-




=, FIX Ak (Steering Column Assy)

FE| S T F R wE | o -
No Part No Description In Chinese Description In English Qty RMB

12 030012 AN & Under Cvoer, Upper Bearing 1

13 030013 MK B Upper Cvoer, Under Bearing 1

14 030014 AN R Ball, Under Bearing 1

15 030015 NHA N 5 Under Cvoer, Under Bearing 1

16 030016 PR AV 2 B Locked Washer, Steering 1

17 030017 BRI R R Clip Of Hose 1




VY. J5987E (Cushion Assy Rr)

5 e TR H AR FEIL AR s Wik USD
No Part No Description In Chinese Description In English Qty RMB

1 040001 JEIE 290 Cushion Assy Rr(290) 1

2 040002 7N A A T RERE M10 X 70 Bolt M10X 70 1

3 040003 7N AT IEFE M8 X 32 Bolt M8X32 1




Hi. ArEe Sk (Front Wheel Assy)

E

5 e TR H AR LI AR How ik USD

No Part No Description In Chinese Description In English Qty RMB

1 050001 Hi#HE 12X ®20X20.5 Sleeve (® 12X ®20 X 20. 5) 1
2 050002 Bt M10X 1. 25X 198 Front Axle (M10X1.25X198) 1
3 050003 N FVE LT MERE M10 Hexagon Nut M10 1
4 050004 HUECHE (BRI AEH) (2. 15-10) Front Wheel (2.15-10) 1
5 050005 BHa (3.0-10) Front Tyre (3.0-10) 1
6 050006 SITHE Valve Spoke 1
ArEe i 1




N~ Jak R (Rear Wheel Assy)

5 En T H AR LA FR s Mk USD
No Part No Description In Chinese Description in English Qty RMB

1 060001 BHa (3.0-10) Rear Tyre (3.0-10) 1

2 060002 JEkeHE (2.15-10) (55%8) Rear Wheel (2.15-10) 1

3 060003 Sl Valve Spoke 1

4 060004 INFAVE S THNE R M16 Hexagon Nut M16 1




. A3 e (Front Brake Assy)

Fe S AT Sy BE | s U
No Part No Description In Chinese Description In English Qty RMB
1 070001 iz 3R Main Cylinfer, Front Brake 1
2 070002 Elki I Sub—Cylinder, Front Brake 1
3 070003 BB FAR Front Brake Lever 1
4 070004 ME Hose 1
5 070005 A 5 Front Brake Plate 1
6 070006 £ FHIRET (JEA5) MBX 25 Bolt M8X25 3
7 070007 FIEIES IS Front Brake Switch 1
8 070008 7N A TH B M8 X 32 Hexagon Bolt M8X 32 2

EZER

-10 -




J\. JE#BE % (Bear Brake Assy)

Svo

1"2

5 Fw T HSL A FR JEL AR B Hrig UsD
No Part No Description In Chinese Description In English Qty RMB

1 080001 ELLEIETESS Rear Brake Cable 1

2 080002 I ) 2 B B Brake Shoe 2

3 080003 o | sh P Brake Rocker 1

4 080004 Ja B i S A Brake Rocker Shaft 1

5 080005 7N FAVE 2L TR M6 X 30 Hexagon Bolt M6X 30 1

S11 -




Ju BPRG LA (Manipulate System Assy)

\\‘1
\
6
3 é ;

7

75 EeT H AR JESL AR HE Mk USD
No Part No Description In Chinese Description In English Qty RMB

1 090001 J7 A3 Handlebar 1

2 090002 EHEHK  LiELE Lift Switch Assy 1

3 090003 T Right Grip 1

4 090004 KEFE Left Grip 1

5 090005 T2 A Throttle Cable 1

6 090006 7S A TR RE M10 Hexagon Nut M10 1

7 090007 7N FHVE S TH M2 M10 X 55 Hexagon Bolt M10X55 1

8 090008 HAR I D

9




+\ ?/_:\‘IEE;F\‘QE\EE(FUGI Tal’lk Assy)

g TGS A R PR MR | i 1S
No Part No Description In Chinese Description In English Qty RMB
1 100001 I AG Fuel Tank 1
2 100002 BRI T 25 Fuel Petcock 1
3 100003 PR AL SRS 2H A Fuel Sensor Unit 1
4 100004 A e Jrk B 25 4 P Washer Fuel Sensor Unit 1
5 100005 T AE AL 2L R AR Plate Fuel Sensor Unit 1
6 100006 HhAR 370 0il Pipe®4.5X ®8.5 (370) 1
7 100007 RS 400 Gas Hose®4X @7 (400) 1
8 100008 Ui 0il Filter 1
9 100009 HE 200 0il Pipe®4.5X ®8.5 (200) 1
10 100010 B b8 Clip Spring®8 4
11 100011 B b6 Clip Spring®6 2
12 100012 INFVE 2L TR M6 X 12 Hexagon Bolt M6X 12 4
13 100013 i A6 s 4 1




+—. #iE (Lock Assy)

e Eme A R POSL AT KR ks

No Part No Description In Chinese Description In English Qty RMB Usb
1 110001 THFE B Lock Comp , Fual Tank

2 110002 B AR Key 2

3 110003 JRE ER Bracket of seat lock 1

4 110004 JRE F Lock Comp Seat 1

5 110005 JoE AR A Sk Clip Spring 1

6 110006 FEL )40 Ignition Switch 1

7 110007 FNFRVE 2L TH IR R M6 X 12 Hexagon Bolt M6X 12 2

8 110008 INFRVE L THIR KR M6 X 16 Hexagon Bolt M6X 16 2

-14-




+ =, AR K (Seat Assy)

5

Fe | EHEmT AT S wE | ik .
No Part No Description In Chinese Description In English Qty RMB

1 120001 JRE Seat 1

2 120002 JRl B R Support, Seat Lock 1

3 120003 1EHE M6 Nut M6 2

4 120004 JoE H A Seat Pin 1

5 120005 Jiis F Ty A Seat Lock Cable 1

-15-




+=. Jatt

R % (Rear Rack Assy)

2 3
| /\
|
| | |
i
e Eye A R PR BE ks U
No Part No Description In Chinese Description In English Qty RMB
1 130001 HZR Rear Carrier 1
2 130002 7N S A T R M8 X 89 Bolt M8X89 1
3 130003 NS ZE T RS M8 X 49 Bolt M8X49 2

-16 -




+09. #2855 (Frame Assy)

Vi mes s i LA
“l??l\!‘\\/ll.

V /
1

N
Py

12 13 14 15 16 17 18 19

5 Fw T HL AR JESL AR = B USD

No Part No Description In Chinese Description In English Qty RMB
1 140001 A Side Stand 1

2 140002 pyEE Center Stand 1

3 140003 ZEan Frame Assy 1

4 140004 JED B B S 2B 1

5 140005 NIV Hanger 1

6 140006 TR R AR !

7 140007 2858 M10 X 198 Hexagon Bolt M10X 198 1

8 140008 XUAEHH M8 X 174 Hexagon Bolt M8X 174 1

9 140009 )1 7] 4% M10 X 235 1

10 140010 FAPEE ] 7 WE A (A7) M8 X 32 Bolt, Side Stand M8X32 1

11 140011 7N AV L TH RS M6 X 12 Hexagon Bolt M6X12 8

-17 -




+09. #2855 (Frame Assy)

5 Fw T HL AR P&y o Hrig USD
No Part No Description In Chinese Description In English Qty RMB
12 140012 HE D6 4
13 140013 puke Rt iin Buffer Of Center Stand 1
14 140014 K SKIRET M6 X 16 Flat Screw M6X 16 1
15 140015 AN NE:S] Uncork Pin 1
16 140016 LSRR S Spring Of Side Stand 1
17 140017 XN 5 5 Spring Of Center Stand 1
18 140018 JG RS R S 28 Rear Wheel Mud Fender Racket 1
19 140019 AR 5E IR Buffer Of Hanger 1
20 140020 JE K Flameout Switch 1
21 140021 g B\ 57 22 1
22 140022 eV SR 1

-18 -




+F. TSR (Air-Cleaner Assy)

16—
17
5 e TR H AR JEL AR M= Y& UsD
No Part No Description In Chinese Description In English Qty RMB
1 150001 REO1 Clip®11 2
2 150002 H WE4E] ST4.8X 16 Self-tapping screw ST4.8 X 16 6
3 150003 7N A A THNEAE M6 X 25 Hexagon bolt M6 X 25 2
4 150004 RF1 D40 Clip®40 1
5 150005 o [F LB M4 X 20 SCREW PAN M4 X 20 1
6 150006 SEHE D4.5X D9 Washer®4. 5X ®9 1
7 150007 K146 Clip®46 1
8 150008 72 R LB MS X 25 Screw PAN M5 X 25 1
9 150009 WAL D9 Aerate tie-in ®9 1
10 150010 ¥k @9 Plug @9 1

-19-




+F. UL (Air-Cleaner Assy)

17

= e AT YL AR K [
No. Part No. Description in Chinese Description in English Qty RMB USD
12 140012 Eob/t M Air-cleaner cover top 1
13 140013 YR T o Air-cleaner cover below 1
14 140014 A D10X O 11(FIfAME) Air-cleaner connecting pipe 1
15 140015 K D9 Clip®9 1
16 140016 KED10 Clip® 10 1
17 140017 W R Inhale air pipe 1

-20 -




+75. BTHIARE A (Front Cover Assy)

- | - ?—’h';_
L1 .
ISR NN Rg
P T gwT H S A4 FR FEL TR Ko W& USD
No Part No Description In Chinese Description In English Qty RMB
1 160001 I AR /N ZBE AR Frontplate Cover 1
2 160002 BT AR Front Cover 1
3 160003 Hi Bottom of front panel 1
4 160004 iR Front left turn light (JuH) 1
3 160005 FIESEARES) Front right turn light (Jt3) 1
6 160006 i KAT Headlight Assy. (JG3) 1
7 160007 P4 Wind Screen Cover 1
8 160008 A B Rear Cover, R 1
9 160009 He AR Rear Cover, L 1
10 160010 H B 4T ST4. 2X 12 Self-tapping Screw ST4.2X12 15




+-. AT Yet Sk (Front Fender)

/
2

YTV

o0

|
P TN T HSL A FR JEL AR o Hri& USD
No Part No Description In Chinese Description In English Qty RMB
1 170001 ZEIR AR Under Cover, Frame 1
2 170002 EIEZR Nt Front Fender 1
3 170003 M sz 55 o Side Reflector 2
4 170004 7N A ZE T B M6 X 12 Hexagon Bolt M6X12 4

-2




+ )\, HEEEE (Electrical Parts)

5 Fw T HL AR JEL AR s Hrig USD
No Part No Description In Chinese Description In English Qty RMB
1 180001 FHZE Main Wire 1
2 180002 & Hth Battery 1
3 180003 Ak High Voltage Wire Assy 1
4 180004 + 2 [ S BRAT M6 X 20 Screw M6 X 20 1
5 180005 g I\ Horn 1
6 180006 7N A T B M6 X 12 Hexagon Bolt M6X12 1
7 180007 APt Flasher 1
8 180008 NG E Bushing Of Flasher 1
9 180009 gk H 2% Relay Assy 1
10 180010 Ak E Bushing Of Relay 1




+ )\, HE5EK (Electrical Parts)

FE| wHES LB ISy gE | U
No Part No Description In Chinese Description In English Qty RMB

11 180011 JoP & CDI Assy 1

12 180012 Bk E Bushing Of CDI 1

13 180013 falk 2 Rectifier Assy 1

14 180014 7N V2 T B M6 X 16 Hexagon Bolt M6X 16 1

15 180015 ik 457 7~ cable 1

16 180016 1ERZ 2R ”+” cable 1




+u. TEFEHR. BB (Tools Box Plate Foot Plate)

{¥
'lﬁav

mA

.-

\m

[LLL1]
uuuuu /
uuuuu 9

5 Fw T HL AR JEL AR B fir& USD
No Part No Description In Chinese Description In English Qty RMB
1 190001 T HEA LR 1
2 190002 T HA T #B 1
3 190003 ISy Floor Step 1
4 190004 F i & Cover, Battery Box 1
5 190005 Y E Number Cover 1
6 190006 LA Helmet Hook 1
7 190007 H BUEET ST4. 2X 12 Self-tapping Screw ST4.2X12 20
8 190008 J @4, 2 Clip®4. 2 6
9 190009 7N 2 T B M6 X 16 Hexagon Bolt M6X 16 4
10 190010 e Speedometer Cover 1
11 190011 BV = Fr Cover, Luggae Box 0

-25-




+u. TEFENR. BB (Tools Box Plate Foot Plate)

{¥
'.ﬁav

n ‘—14
. 3

[.L[[]

[LLL1]
1111111111 /
1111111111 g

12 190012 BN R Check Cover, Carburetor
13 190013 JE e Rear Fender
14 190014 L o

-26 -




. AEZEMeter)

‘r

. *\‘/

=
A
o~

~J

Pw
e

\ Q@ E:E23 BEE
1

5 Fw T HL AR P&y i g USD
No Part No Description In Chinese Description In English Qty RMB

1 200001 A Speedometer 1

2 200002 B H (970+23) Speedometer Cable (970+23) 1

3 200003 T 28 Gear Of Speedometer 1

4 200004 H 84T ST4. 2X 12 Self-tapping Screw ST4.2X12 9

5 200005 D42 Clip®4. 2 2

6 200006 H B 84T ST4. 8 X 16 Self-tapping Screw ST4.8X 16 2

7 200007 75 A TH AR M6 X 16 Hexagon Bolt M6X 16 1

8 200008 7N A T B M6 X 12 Hexagon Bolt M6X12 1

-27 -




—t—. JEMERS (Mirror Assy)

5 Fw T HSL A FR JEL AR o fir& USD
No Part No Description In Chinese Description In English Qty RMB
1 210001 e Ja s AT Rear—view Mirror, LH 1
2 210002 A G AR s 20 A Rear—view Mirror, RH 1

-28 -




—+=. FZE T A (Tools)

5 Fw T HL AR JEL AR i fri& USD
No Part No Description In Chinese Description In English Qty RMB

1 220001 NN AT Wrench 1

2 220002 KB Spark Plug Wrench 1

3 220003 P e B Doubie-End Screw Driver 1

4 220004 HERTF 12X 14 Open-Ended Spanner 12X14 1

5 220005 FEPRTF 8% 10 Open—Ended Spanner 8X10 1

6 220006 T HAs Tool Bag 1

-29.




—+=. BEYFf A (Luggage Box Assy)

N

D
\
l N
4

)
~3~ i
Il
_—

6/

5 e TR H AR FEIL AR s ik USD
No Part No Description In Chinese Description In English Qty RMB
1 230001 BFE Rear Luggae Box 1
2 230002 H BUE4T ST4. 2X 16 Self-tapping Screw ST4.2X 16 2
3 230003 Je Fr @4, 2 Clip®4. 2 1
4 230004 7N AV L TH 2 A M6 X 16 Hexagon Bolt M6X 16 1
5 230005 Iz F M6 ClipM6 1
6 230006 K S BR4ET M6 X 16 Flat Screw M6X 16 1
7 230007 e BUIERE (FEFR) M6 X 32 Canopy nut M6X 32 2
8 230008 24T ST4. 8 X 16 Self-tapping Screw ST4.8X 16 1
9
10
11
12

-30 -




Y. RS (Protecting Plate Assy)

441411
11111l

2 11
/
5 o5 HC AR EELY = & USD
No Part No Description In Chinese Description In English Qty RMB
1 240001 H % Right Sheet 1
2 240002 Vit iab: Left Sheet 1
3 240003 Ja BEAR Rear Cover 1
4 250004 H B 84T ST4. 8 X 16 Self-tapping Screw ST4.8X 16 12
5) 250005 H X ME4%T ST4. 2X 16 Self-tapping Screw ST4.2X16 2
6 240006 JeFr 4.2 Clip®4. 2 6
7 240007 Je BEATAR Rear Cover, L 1
8 240008 VaE: il 1

-31-




—+T. J5REEK Rear Taillight Assy)

3\ 6\ 5
Hull 33 ox

7

d i
1111l [eoEEEE

5 e TR H AR PEIL TR B i USD
No Part No Description In Chinese Description In English Qty RMB
1 250001 Ja ST (B E ¥ 1RkT) Taillight Assy (FlE) 1
2 250002 RRRE T License Plate Light 1
3 250003 24T ST4. 8X 16 Self-tapping Screw ST4.8X 16 6
4 250004 24T ST4. 8X 12 Self-tapping Screw ST4.8X 12 2
5 250005 7N AV L TH R AS M6 X 12 Hexagon Bolt M6X12 2
8 250006 24T ST4. 2X 16 Self-tapping Screw ST4.2X 16 7
9 250007 Je fr @4, 2 Clip®4. 2 6
10
11
12

-32-




